

<i>Product Licence Number</i>	<i>Company Name</i>	<i>Product Name</i>	<i>Active Ingredients</i>	<i>Indications</i>	<i>Date of Authorisation</i>
12762/0076	Goldshield Pharmaceuticals Limited	Navidrex Tablets 0.5mg	Cyclopentiazide .500mg	Prescription Only Medicine Treatment of mild to moderate hypertension; in more severe hypertension Navidrex may be used in conjunction with other antihypertensive agents. Stable, chronic heart failure of mild to moderate degree (functional class II, III), as long as creatinine clearance is >30ml/min. Oedema of specific origin: fluid retention in pre-menstrual syndrome only as short-term therapy and only if the gain in weight is the main symptom and is well documented, ascites due to cirrhosis of the liver in stable patients under close control. oedema associated with renal disease.	24th July 2000
PLPI 13826/0140	Caseview (PL) Limited	Bricanyl Turbohaler 500 Terbutaline Sulphate 500 microgram Turbohaler	Terbutaline Sulphate 500.000mcg	Prescription Only Medicine Bronchial asthma.	24th July 2000
PLPI 13826/0209	Caseview (PL) Limited	Bezalip Mono 400mg Tablets Bezalip Retard 400mg	Bezafibrate 400.000mg	Prescription Only Medicine Hyperlipidaemia.	9th August 2000
PLPI 13826/0233	Caseview (PL) Limited	Adalat 10mg	Nifedipine 10.000mg	Prescription Only Medicine Angina pectoris; hypertension.	31st August 2000
PLPI 13826/0234	Caseview (PL) Limited	Adalat Retard	Nifedipine 20.000mg	Prescription Only Medicine Hypertension.	31st July 2000
PLPI 13826/0236	Caseview (PL) Limited	Locoid 0.1% Cream	Hydrocortisone Butyrate .100%W/W	Prescription Only Medicine Eczema and dermatitis.	31st July 2000
PLPI 13826/0238	Caseview (PL) Limited	Tildiem 60mg Tablets	Diltiazem Hydrochloride 60.000mg	Prescription Only Medicine Angina.	31st August 2000
13930/0017	Arun Pharmaceuticals Limited	Cycapsil 10mg Soft Gelatin Capsules	Cyclosporin 10.000mg	Prescription Only Medicine Transplantation indications: Prevention of graft rejection following kidney, liver, heart, combined heart-lung, lung or pancreas transplants. Treatment of transplant rejection in patients previously receiving other immunosuppressive agents. Prevention of graft rejection following bone marrow transplantation and prophylaxis of graft-versus-host disease (GVHD). Treatment of established graft-versus-host disease (GVHD). Non-transplantation indications: Severe psoriasis in whom conventional therapy is ineffective or inappropriate. For the short term treatment (8 weeks) of patients with severe atopic dermatitis in whom conventional therapy is ineffective or inappropriate. For the treatment of severe, active rheumatoid arthritis in patients in whom classical, slow-acting anti-rheumatic agents are inappropriate or ineffective. For the treatment of steroid dependent or steroid resistant nephrotic syndrome (associated with adverse prognostic features) due to minimal change glomerulonephritis, focal segmental glomerulosclerosis or membranous glomerulonephritis in both adults and children.	9th May 2000
13930/0018	Arun Pharmaceuticals Limited	Cycapsil Soft Gelatin Capsules 25mg	Cyclosporin 25.000mg	Prescription Only Medicine See PL 13930/0017	9th May 2000
13930/0019	Arun Pharmaceuticals Limited	Cycapsil Soft Gelatin Capsules 50mg	Cyclosporin 50.000mg	Prescription Only Medicine See PL 13930/0017	9th May 2000
13930/0020	Arun Pharmaceuticals Limited	Cycapsil Soft Gelatin Capsules 100mg	Cyclosporin 100.000mg	Prescription Only Medicine See PL 13930/0017	9th May 2000
PLPI 14069/0090	Denflect International Limited	Omeprazole Magnesium 20mg MUPS Tablets	Omeprazole 20.000mg	Prescription Only Medicine Treatment of oesophageal reflux disease. Treatment of benign gastric ulcers, duodenal ulcers. In combination with antibiotics for eradication of helicobacter pylori. Acid aspiration. Zollinger-Ellison syndrome.	11th August 2000